18

EXPLODED VIEW AND PARTS LIST (VIBRATOR ASSEMBLY)




EXPLODED VIEW AND PARTS LIST (VIBRATOR ASSEMBLY)

No. Part Number Description Specification Qty.
1 56035-G-001 Eccentric Block 2
2 56035-G-002 Oil Seal 28x50x 10 2
3 56035-G-003 Bearing Cover 2
4 56035-G-004 Bearing 6306 2
5 56035-G-005 Bearing Seat 1
6 56035-G-006 Key 6x6x20 3
7 56035-G-007 Main Shaft 1
8 56035-G-008 Inner Hexagon Bolt M6 x 16 6
9 56035-G-009 Spring Gasket 6 6
10 56035-G-010 Clip 024 2
11 56035-G-011 Pulley 84 x 35 1
12 56035-G-012 Conical Flat Gasket 8x30x6 1
13 56035-G-013 Spring Gasket a8 1
14 56035-G-014 Inner Hexagon Bolt MS8 x 20 1

NOTE: These parts are only available as a complete assembly (vibrator assembly, part 56035-023).

If you wish to purchase this assembly, please visit www.wenproducts.com

19



20

EXPLODED VIEW AND PARTS LIST (PLATE COMPACTOR)




EXPLODED VIEW AND PARTS LIST (PLATE COMPACTOR)

No. Part Number Description Specification Qty.
1 56035-E-000 Engine 1
2 56035-147 Key 5*40 1
3 56035-020 Pulley 1
4 56035-019 ‘Washer M8x30x6 1
5 56035-018 Spring Washer 8 b
6 56035-017 Hex Bolt M8*30 1
7 56035-005-3 ‘Washer 010 6
8 56035-048 Handle Fixed Plate 2
9 56035-049 Handle Rubber Damper 4
10 56035-050 Locked Nut MI12 2
11 56035-005L. Lower handle 2
12 56035-051 Locked Pin Assembly M10*35 2
13 56035-005H Upper handle 1
14 56035-046 Throttle Line Assembly 1
15 56035-005-2 Locked Nut MI10 2
16 56035-005-6 Flange Bolt M10735 2
17 56035-005-7 Handle Damper 2
18 56035-005-4 Washer 10 14

20 56035-015 Belt Cover 1
21 56035-014 Washer 0D8*24 2
22 56035-012 Bolt M8*20 2
23 56035-030 Bottom Plate 1
24 56035-031-1 Engine Support Plate 1
25 56035-035 Locked Nut MI12 4
26 56035-003 ‘Washer 12735 4
27 56035-032 Shock Absorber 4
28 56035-028 Washer 12 4
29 56035-027 Spring Washer D12 4
30 56035-026 Nut MI12 4
31 56035-052 Locked Nut M8 4
32 56035-005-8 Hex Bolt M10765 2
33 56035-009 Washer 08 4
34 56035-053 Hex Bolt M8*45 2
35 56035-024 Hex Bolt M18*140 2
36 56035-025 Press Plate 1
37 56085-031-2 Exciter Seat 1
38 56035-023 Vibrator Assembly 1
39 56035-022 Spring & Flat Washer 018 2
40 56035-021 Nut MI18 2
41 56035-016 Belt B-787 1
42 56035-038 Hex Bolt M12*35 8
13 56035-037 Spring Washer 12 8
44 56035-036 Flat Washer 12 8
45 56035-043 Nut M8 2
46 56035-042 Hex Bolt M8*50 2
47 56035-002 Hex Bolt M107*30 1
49 56035-001 Frame 1
50 56035-054 ‘Washer 018 2

21



EXPLODED VIEW AND PARTS LIST (ENGINE)

NOTE: The entire engine 1s available as a single

assembly under model number 56035-E-000. ' 1141 =10
20 o Sy 4
p 4 . ‘2?} | “v
= (\\y '- > >
5 3 ? ‘» 0\3, ;§\\\\ 1 12 2 . ,»"‘v.\ 9 7 :\ > 1*!)[ //‘V:"'
cv:; ? =- § 5\'.&) ‘\‘ ( \ 12 L P / ,’%y;"}:. L ﬁ?(
SOy Y AN “~ &7 NG =" BT
‘ " & ! c’( f"‘ﬁ = = 3 4 S \a\i‘é/‘%'g k», 8 5
SIS -/ Rn-2 P
0 2= = A2
- 5 o D o 2t CA
4 6 \r€ | )
v \ o u_.)‘"”: 13
Fig. 1 - Cylinder Head Assembly Fig. 2 - Crankcase Assen.lbl.y
No. Part Description Qty. No. Part Descrlliptlon Qly.
- - C . e ] Crankcase
Fig. 1-1 | 56035-E-001 Cyhgl‘lge“d 1 Fig 2- 11 56035-E012 1 g 1 ssembly | 1
~ 1 Fig. 2-2 P54020 Engine O1l Sensor | 1
Fig. 1-2 P54066 SYlmdeiHead 1 Governor Gear
Cover Assembly Fig. 2-3 P54031 \ bl 1
. . Cylinder Head ASSCIMBY
Fig. 1-3 P314064 Cover Gasket I Fig. 2 - 4 P54014 Governor Arm 1
Fig. 1 -4 | 56035-E-004 | Breather Tube | 1 Fig. 2-5 |56035-1-016| Drain Plug Bolt | 2
Fig. 1 -5 P54040 Bolt A Fig. 2-6 P54002 Washer 2
Fig. -6 | 560351-006 Stud 9 Fig. 2-7 | 56035-1018|  Bearing L
Fig. 1-7 P54058 Stud 9 Fig. 2-8 P54008 Oi1l Seal 1
Fig. 1-8 | P51048 Pin 2 Fig. 2-9 | P51003 Nut !
ol Fig. 2 - 10 | 56035-15-020 Washer 1
Fig. 1 -9 P54062 Olinder Head —— P -
Bolt Fig. 2- 11 [ 56035-1-021 Pin 1
Fig. 1-10 P54060 Spark Plug 1 Fig. 2 - 12 | 56035-E-022 Bolt 2
Fig. 1- 11 P54054 C}/linder Head ] Flg :2 -13 .5(T0(:35-E-100 ()ll‘ Dral‘n Tube 1
Subassembly Fig. 2 - 14 | 56035-E-101 Seal Guide 1
Fig. 3 - Crankcase Cover Assembly
No. Part Description Qty.
Fig. 3-1 | 56035-E-023 Crankcase Cover 1
Fig. 3 -2 | 56035-E-018 Bearing 1
Fig. 3-3 P54008 Oil Seal 1
Fig. 3 -4 P54080 Crankcase Gasket 1
Fig. 3-5 P54082 Pin 2
. . . O1l Dipstick
o - I
Fig. 3-6 P54086 Subassembly 1
C e Engine Oil Plug
.9 r 51 ()9C , :
Fig. 3-8 | 56035-1-029 Subassembly 1
Fig. 3-9 P54092 Bolt 6




EXPLODED VIEW AND PARTS LIST (ENGINE)

Fig. 5. Piston Ring/Connecting Rod

No. Part Description Qly.
. Piston Ring
- r h
Fig. 5-1 | P54105 Assembly 1
Fig. 4 - Crankshali Fig. b-2 | P54106 Piston Ring Clip 2
NO. Part Descn})ﬂon Qty' Flg. 5 - 3 P54109 PiStOIl 1
. . Crankslla_f[ Flg. 5 - 4 P541 12 PiSt()Il Pln 1
AL F602 50
Fig. 411 56035-E-031 Assembly ! Fig. 5-5 | P54121 Connecting Rod 1
57 . ”
6o OE@ - n “@
6 o@e~ ¢ ' ». iy
14 12 578 g P % ¢ &f };.f '
5aq fgims 0 L (B & N
15 u ) oy o o ‘/ ~ t 'a“.) : - - "‘:’ﬂ' é i k 1%
V' 42 7 " 2 0 W
14 13 11 9 ’
Fig. 6 - Valve/Camshalft S ’
No. Part Description Qty. "
Al » 0
Fig. 6 - 1 P5A146 Camshidlt Assem- 1 !
— . >y Fig. 7 - Recoil Starter
F%g 6 -3 ‘P541‘)0 le\.le , 1 No. Part Description | Qty.
Fig. 6-5 | 56035-E-043 | Valve Spring Seat | 2 Recoll Starter
Fig. 6 - 6 P54160 cl 4 Assembly
- A Fig. 7 - 2 P54598 Bolt 3
Fig. 6-7 P54154 Valve Spring 2
Fig.6-8 P54161 Seal Guide 1
Fig. 6-9 P54142 Valve Tappet 2 No. Part Description Qty.
— - — -
g 6-101  P54140 S‘t]‘ﬂve L‘;;ei 2 1Fie 6-13|  P51139 Valve Rocker )
. . Stopper Plate
Fig. 6-11 P51138 Subassembly I Fig. 6 - 14 P54130 Valve Adjusting 9
) Valve Adjusting Nut
o _16¢ r < J S C
Fig. 6121 Pyd131 Bolt 2 TFig6-15] PoL198 Valve Lock Nut | 2




EXPLODED VIEW AND PARTS LIST (ENGINE)

)

Fig. 9 - Carburetor Assembly

Fig. 8 - Shroud No. Part Description Qty.
.No. Part Description Qty. Fig. 9-1 | 560855067 Carburetor |

Fig. 8- 1 P54668 Shroud 1 Assembly
Fig. 8-2 | 560356058 | Yinter Bty ] pig -9 | 560351068 A Hleaner 1
Fig. 8-3 | 56035-E-059 Lower Shield 1 Fig. 9- 3 P54166 Lazbuertor |
Fig. 8 - 4 P54612 Oil Protector 1 Gasket

Stop Enginc Fig. 9-4 |  P54164 Carbuertor 1
Fig. 8-5 | 56035-E-061 Switch 1 Insulator Plate

Subassembly Fig. 9-5 |  P54162 Carburetor 1
Fig. 8-6 P54040 Bolt 9 Insulator Gasket
Fig. 8 -7 P54040 Bolt 1
Fig. 8-8 | P54596-1 Collar 1
Fig. 8 - 9 P54186 Bolt 1
Fig. 8-10 [  P54040 Bolt A

Fig. 11 - Muffler Assembly

Fig. 10 - Air Cleaner

No. Part Description Qty.
Fig. 10 -1 56035-15-073 Air Cleaner 1
Fig. 10 - 2 P54179 Nut 2
Fig. 10 -3 | 560850751 | M Cleaner 1

Element

No. Part Description Qty.
. . xhaust Outlet
- l- (
Fig. 11 -1 P54426 Gasket 1
Fig. 11 -2 56035-E-076 Nut 2
Fig. 11-3| 56035-E-077 | Mulfller Assembly 1




EXPLODED VIEW AND PARTS LIST (ENGINE)

4
"»;fj /-"
N &7,
5 ‘ ,\,:‘. y/&
£~
TN
: 6 1
Fig. 13 - Flywheel/Impeller
No. Part Description Qty.
T 12 - Gas Tonk Fig. 13-1 P54630 Flywheel Nut 1
< > ‘f L Da“ — 3 Fig. 13- 2| 56035-L-087 |  Starter Pulley 1
O A cecnption Y| MFig. 13-3| Psl631 Tmpeller
Fig. 56035-E-078 Fuel Tank 1 Fwheel Sab
N o 1ccel Subas-
Fig. 56035-8-079 | Fuel Strainer | | |Fig. 13-4| P54636 ywsembly 1
Fig. 56035-1-080 F‘le IT;“klf(")‘fler L_| [Fig 13-5 [56035-5:091|  Ignition Coil 1
i 56035-F- el Tank B Fig. 13-6|  P54628 Bolt P
Fig. 500351081 Oudet Subassembly I 2 2 2 2
Fig. 5[ 56035-E-082 Collar 2
Fig. y | 56035-F-083 Fuel Tube 1
Fig. 56035-1-084 Bolt 1
Fig. P54179 Nut 2
Fig. 56035-1-102 Rubber Jacket 1
Fig. 14 - Control Assembly, Throttle
No. Part Description Qty.
. . Throttle Control
- 35-F-09S
Fig. 14 -1 [ 56035-E-092 Assembly 1
Fig. 14 - 2 | 56035-E-094 Governor Spring 1
Fig. 14 -3 P54620 Governor Rod 1
Fig. 14-4| P51618 Throttle Valve 1
Returning Spring
Fig. 14-5| P54624 Governor Support 1
Subassembly
Fig. 14 -6 | P54040 Bolt 2
Fig. 14 -7 P54622 Governor Support Bolt 1
Fig. 14 -8 | P54179 Nut 1




